38 SERVICE MANUAL - COATS MODEL 950/1050 7-97



Model 950 & 1050 Parts |dentification

PART PART
NO. NO. DESCRIPTION ITEM NO. DESCRIPTION
1 301063 Screw, #6-32 X 1/2" PHM 56 120446 Decal, Rotation
2 110946 PCB Assy. 57 110962 Cover, Motor
3 110721 Touch Panel, 1050 58 111048 Chassis
110947 Touch Panel, 950 59 120325 Screw, 5/16-18x1 WHC
4 111035 Weight Tray 60 301121 Washer, 1/2
5 314007 Decal, “Caution” 61 111038 Latch, Instruction Card
6 314005 Decals, Weight Tray Bins 62 108775 Plate, Flex
7 111064 Shield, Weight Tray 63 106302 Screw, 3/8-16 WHC
8 106304 Nut, Tinnerman 1/4-20 64 110430 Cradle, Motor
9 106301 Screw, 1/4" HexSelf-Tap 65 110429 Dampener, Motor
10 301063 Screw, #6-32 X 1/2" PHM 66 308817 Shutter, Rotary
11 110537 Panel, Capacitor 67 301032 Washer 3/8 Flat
12 111032 Washer, 1/4 Fender 68 104200 Washer, 3/8 Shake-Proof
13 106301 Screw, 1/4" Hex Self-Tap 69 301016 Bolt, Shoulder, 3/8x3/8
14 111033 Side Pocket 70 308513 Cover, Bell, Rear End
15 110545 Capacitor 71 301805 Washer, #10 Flat
16 110558 Clamp, Capacitor 72 301806 Washer, #10 Spring Lock
17 301063 Screw #6-32 X 1/2" PHM 73 301804 Nut, #10-32 Hex
18 110957 Cover, Accessory Peg 74 110790 Bolt, 5/16-18 “U”
19 111030 Sleeve, Accessory Peg 75 181183 Nut, 5/16-18 Nyloc
20 106301 Screw, 1/4" Hex Self-Tap 76 301032 Washer, 3/8 Flat
21 110818 Weldment, Acc. Peg Bracket 77 301122 Nut, 1/2-13 Hex
22 110918 “A” Pot Assembly 78 301121 Washer, 1/2 Flat
23 308545 *A" Spring 79 301120 Bolt, 1/2-13x2-1/2 HH
24 110915 “A" Pulley 80 309008 Stop, Hood, Rubber
25 308555 Bracket, Dia Cast, Arm 81 301066 Nut, #6-32 Kep
26 110917 Shaft, Pulley 82 305050 Switch, Hood
27 308074 Bushing, Arm Rear 83 3010863 Screw, #6-32x1/2 PHM
28 110916 “A” Cable 84 106303 Nut, 3/8-16 WH
29 301534 Screw, 1/4-20x1 HH Grade 5 85 108727 Rod, Threaded
30 308535 Stop, Front 86 307008 Spring, Piezo
= 31 308527 Rod 87 308036 Retainer, Piezo Spring
32 301143 Nut, 1/4-20 Hex 88 301035 Nut, 3/8-16 Nyloc
33 308546 “D" Spring 89 111036 Piezo Assy.
34 110911 Nut, #10-32 Hex 90 301017 Ball, 1/2, Steel
35 110912 Pin, #10-32 Spring Plunger 91 111045 Transformer
36 308554 Roller 92 301082 Screw, #8-32x1/2 PHM
37 301537 Screw, 5/16 SHC 93 303116 Rectifier, Bridge
I3 38 111645 Scale 94 301093 Screw, #8-32x3/4 PHM
39 308550 Arm 95 305006 Contactor
40 100602 Roll Pin 96 305602 Block, Auxilary Contact
41 308078 Rod 97 301092 Screw, #8-32x3/4 PHM
42 110807 Bushing, Front 98 110821 Power Panel
43 143956 Retainer 99 143044 Nut, 3/8-16 Tinnerman
44 110168 Stop 100 106303 Nut, 3/8-16 WH
45 110966 Instruction Card, Cal/MM 101 110795 Clamp, Pod
46 110806 Bracket 102 305802 Switch, ON/OFF
47 301534 Screw, 1/4-20x1 HH Grade 5 6 103 111218 Breaker, 2 Amp
48 301143 Nut, 1/4-20 Hex I 104 111218 Breaker, 2 Amp
49 143169 Nut, 1/4-20 Flange 105 111031 Pod
50 308074 Bushing, Rear 106 111055 Nut, #6-32 Acorn
51 308023 Spring 107 111029 Cover, Rear Harness
52 301141 Washer, Flat 108 301032 Washer, 3/8 Flat
53 301142 Washer, 1/4 Lock 109 110817 Knob
54 106301 Screw, 1/4" Hex Self-Tap 110 110823 Bolt, 3/8-16 Carriage
55 308536 Gasket, Motor 111 110805 Support, Pod Tube

7-97

SERVICE MANUAL - COATS MODEL 950/1050

39



15

=

=

=

=

PART

ITEM NO. DESCRIPTION
112 111056 Tie, Cable, 11"
113 110800 Cover, Pod Tube
114 111028 Harness, Signal
115 143127 Cord, Power
116 308062 Spring, Hood
117 110014 Bar, Hood
118 140786 Plug, 220V, 3 PH
305076 Plug, 220V, 1 PH
119 109947 Magnet
120 182178 Nut, 5/16-18 WH
121 109950 Washer, Nylon
122 111447 Bolt, 5/16-18 Nylon HH
123 308060 Hood
124 106301 Screw, 1/4" Hex Self-Tap
125 111021 Hanger, Caliper
126 308095 Adapter, Large
127 308105 Ring, No-Mar
128 110542 Pressure Cup
129 308171 Stub Shaft
130 110410 Cone, Small
131 110411 Cone, Medium
132 110412 Cone, Large
133 308820 Spring, Back Cone
134 110985 Motor, 950
111094 Motor, 1050
135 110543 Hub Nut
136 106357 Jiffy Tool
137 308090 Pin, Caliper
138 308103 Caliper, Wheel
139 301032 Washer, 3/8 Flat
140 301153 Ring, Retaining
141 111023 Operations Manual
142 110923 Assembly, Encoder
143 301084 Nut, #8-32 Kep
144 110994 Assembly, Fan
145 110955 Velcro Patch, Hook
146 110956 Velcro Patch, Loop
147 110919 Assembly, “D" Pot
148 301063 Screw, #6-32x1/2 PHM
149 110914 ‘D" Pulley
150 110913 ‘D" Cable
151 110938 Jumper, 3 Phase
* 110920 A & D Arm Assembly
* 111177 3Ph to 1Ph Conversion Kit

40

ltem not shown

SERVICE MANUAL - COATSMODEL 950/1050

7-97



_ 2 FORWARD 1
WOTOR
4 CONTACTGR 3
6 s
14 13
230V 3 PHASE
POWER PLUG
1 2 1
-
R N 4 3
8 W 5] 5 BAAKING 5
v 14 CONTACTOR 13
4
.
R e
8 ——
G Iurl =
IR S I *
AT
8 & 230v
@ 3 PHASE
— 1
PHASE
CONVERTER
|
=4 1AM
T
2
3 5 a0y — ov
1 ] @ 1 PHASE
I ] — 100 V
— 118 v
— 200 V
— 230 Vv
—— 440 v

TRANSFDAMER

—ORANGE

H
swiTCH

\mx_m..cno ¥IAE

ED
WITE

=

SK(P
—~GREEN

LACK

' ENCOOER |

RAY

L

0_1_n~°

SHIELDED WIRE

SKIP
WHT/8LK

LEFT_FRONT; ~P1EZ0
L )

@B NP A WA -

WHT/BAN
10—1-WHT/RED

=

RIM OIAMEYER
POTENTIOMETER

OFF SET GAUGE
PATENTIOMETER

l
L RRTSERD 1
12 SKIP

WYHT/O0RG

13——-5K1P
14—-3SKIP

18 ED

16 LACK
| $ T=+—RED
118 LACK

—— LEFT SIDE
PCB

21y
@ .33 A 1 A

b—RAIGHT SIDE

PCB

XTI PR
3
=
2
s
x

WHT/BLU
wHT/V10

SIGNAL MARNESS

—CRANGE

N\

20.4 v

—RED

10.2 VAC

—YELLOW

i

L

10,2 VaC

(OS] ) ) ) o %)

—RED

11702

SERVICE MANUAL - COATS MODEL 950/1050 41

11.92



HOOD
SWITCH

\m_:ﬂ.cma WIRE

.J«ama
2

1Te
3=r—SKIP
4 AEEN

B LACK
6=1-GRAY

7 SK1P
ol

wHT/Z7BLK
9—-wHT/BAN

SHIELDED WIRE

LEFT FRONT ~PIEZO
T~

ONT

AIM OIAMETER
POTENTICMETER

DFF SET GAUGE
POTENT IOMETER

FORWARD
MOTOR
CONTACTOR
2 1
4 3
[ 5
14 —l_u
ON-OFF
SwitTcH B ¢ \ 54 83
W\ U 64 6}
W\ 7 T4 I3
1 84 —83
230V 3 PHASE
POWER PLUG
2 1
R I, N
" -1 4 \men I 3
Iy
M 5
G ™\

230V 1 PHASE
POYER PLUG

|
[L'NITE
BLACK

PIASE
CONVERTER

|

WHITE—

H
—
BLACK —

“—RED

230V
3 PHASE

230 v
1 PHASE

10—-WHT/RED
\Al T/0R0
12——sK 1P
16=—SKIP
17—-5KIP
18 KIP

i 1 —$-DRANGE

2—RtD

3 ROWN

4 T/78RN

s T/REQ
————{ 6—1-WHT/ORO

ED

LACK
1TE

WHT/BLK

WHY/BLU

PUEWN -

WHT/V10

SIGNAL HARNESS

— LEFT SIOE
PCB

[— RIGHT SIDE.
(]

MODEL10850

11/ 92

SERVICE MANUAL - COATS MODEL 950/1050 11-92

42



